

Birchwood Park, Birchwood, Warrington, Cheshire
WA3 6GN Tel: 01925 675588 Fax: 01925 850830

CERTIFICATE OF TEST FOR EASE OF DECONTAMINATION
BS 4247 PART 1 TEST A

Test Certificate Number: 20060335.1
Test Completion Date : 11 April 2006
Manufacturer or Supplier: Rust-Oleum UK Ltd
Unit 5D, Alexandra Way
Ashchurch Business Centre
Tewkesbury, Gloucestershire
GL20 8NB
Tel: 01684 273333 Fax: 01684 273331

Product Description: Epoxy Primer - 9169 - 50um
Build Coat - 9100 High Solids Epoxy - 150um
Top Coat - 9100 High Solids Epoxy - 150um

Colour : Grey
Substrate Description: Mild Steel
Substrate Preparation : Degreased and grit blasted
Treatment of sample prior to test : None

Test Results:
Decontamination Factor (Geometric Mean) : 205
Deviation Parameter : 1.21
Ease of Decontamination Classification : Good

Laboratory Remarks:

No increase in counter background was observed when a sample coupon was counted prior to contamination.

Test Laboratory:

NIRAS, AMEC NNC Limited, Birchwood Park, Birchwood, Warrington, Cheshire, WA3 6GN, England
Tel: 01925 675588 Fax: 01925 850830

Certificate Prepared by: (sign) J. D. Turner (print) JOE TURNER

Approved for issue by: (sign) K. G. Bradshaw (print) KEITH BRADSHAW

LAB. TECHNICAL MANAGER
(Position)